
สว่านไฟฟ้า O 3.5 mm.

1/8

C-132696-25
26/03/63
REV : 00

INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD

TOOLS

ประแจ No.10,13 ปืนซิลิโคนดอกเจาะโฮลซอว์ O 10, 22, 28 มม.คีมย้ำรีเวทไขควง
Wrench No.10,13 Caulking GunHole saw O 10, 22, 28 mm.Swivel Head Riveter

สว่านไฟฟ้า
Power sawScrewdriver Electric Driller O 3.5 mm.

แป้นโบลท์ค M8x20 6 ตัว
C-120419

Installation Kit box 1 pc.

1 2 3

7 8 9

4

10

5

11 13

19

14

20

15

21

16

22

17

23 25

6

12

18

24

26 27 28 29

10
11

1 2 3

7 8

4
5

9

กล่องลูกฟูก 1 ใบ
C-130043

Belt Clamp 19-25 mm. 4 pcs.
เข็มขัดรัดสาย 19-25 mm. 4 อัน

C-130542

Drain hose 23 mm. 4 pcs.
สายยางดำรูใน 23 mm. 4 เส้น

C-020264

Bolt M10x30 GREEN 2 pcs.
โบลท์ M10x30 ชุบเขียว 2 ตัว

C-030263

Spring washer M8 GREEN 20 pcs.
แหวนสปริง M8 สีเขียว 20 ตัว

C-030259

Nut M8 GREEN 16 pcs.
น็อต M8 สีเขียว 16 ตัว

C-030260

Bolt M8x20 GREEN 4 pcs.
โบลท์ M8x20 ชุบเขียว 4 ตัว

C-030302

Bolt M8x40 4 pcs.
โบลท์ M8x40 4 ตัว

C-030620

Washer M8 GREEN 24 pcs.
แหวนอีแปะ M8 สีเขียว 24 ตัว

C-030262

Revet 4-5 6 pcs.
รีเวท 4-5 6 ตัว

C-080002B

Installtion manual 1 set.
กระดาษวิธีติดตั้ง 1 ชุด

C-132696-25

Check list 1 pc.
ใบรายการเช็คชุดติดตั้ง 1 แผ่น

CL-280042-51

Spare parts carton box 1 pc.

1/4

C-132696-02
19/05/60
REV : 00

INSTALLATION MANUAL

ROLLER LID CB-789

CB-789-CFTD

1 2 3

7 8 9

4

10

5

11 13

19

14

20

15

21

16

22

17

23

26

25

6

12

18

24

PARTS

* PARTS OPTION CB-791-CFTD-R

SILICONE

10 11

1 2 3

7 8

45
9

กล่องลูกฟูก CB-789 1 ใบ
C-130445-01

Blackket for truck side R/L 1 set.
เหล็กฉากรับ AL.ด้านข้าง CB-789 R/L 1 ชุด

C-120526-07R,C-120526-07L

Blackket for truck front side 1 pc.
เหล็กฉากยึดหน้ากล่องไฟเบอร์ CB-744 1 เส้น

C-171053

Blackket truck side R/L 1 pair.
แบล็คเก็ตฉากรับ AL.ด้านข้าง CB-789 R/L 1 คู่

C-120526-06

Latch R/L 1 pair.
แป้นรับกลอนล็อคฝาท้าย CB-789 L/R 1 คู่

C-110397-01

Blackket truck 1 pair.
แบล็คเก็ตค้ำรางน้ำ CB-789R-CFTD 1 คู่

C-120399-01

Blackket AL. edge R/L L/R 1 pair.
แบล็คเก็ตยึด AL. ฝาท้ายด้านนอก L/R 1 คู่

C-120526-01

Blackket AL. edge 2 pcs.
แบล็คเก็ตยึด AL. ฝาท้ายตัวในใช่ร่วม 2 ช้ิน

C-120526-02

Belt orbit 19-25 mm. 4 pcs
เข็มขัดรัดสาย ORBIT-OX-3/4-1”19-25 mm. 4 อัน

C-130542

Black hole in a hose 23 mm. 4 pcs.
สายยางดำรูใน 23 mm. 4 เส้น

C-020264

Bolt M8x25 green 12 UM 2 pcs.
โบลท์ M8x25 สีเขียว 12 UM 2 ตัว

C-030308

Bolt M8x35 green 2 pcs.
โบลท์ M8x35 สีเขียว 2 ตัว

C-030416

Bolt flat head M8x25 2 pcs.
โบลท์หัวแบนหกเหล่ียม M8x25 2 ตัว

C-030484-01

Washer M8 green 12 UM 10 pcs.
แหวนอีแปะ M8 สีเขียว 12 UM 10 ตัว

C-030262

Spring washer M8 green 12 UM 8 pcs.
แหวนสปริง M8 สีเขียว 12 UM 8 ตัว

C-030259

Nut M8 green 12 UM 8 pcs.
น็อต M8 สีเขียว 12 UM 8 ตัว

C-030260

Bolt M6x20 green 12 UM 2 pcs.
โบลท์ M6x20 ชุบเขียว 12 UM 2 ตัว

C-030303

Bolt M6x50 black zing 4 pcs.
โบลท์ M6x50 ซ้ิงค์ดำ 4 ตัว

C-030646

Bolt JP M6x10 SUS EDP 4 pcs.
โบลท์ JP M6x10 SUS EDP 4 ตัว

C-030452B

Washer M6 green 12 UM 6 pcs.
แหวนอีแปะ M6 สีเขียว 12 UM 6 ตัว

C-030262

Revet 4-5 8 pcs.
รีเวท 4-5 8 ตัว

C-080002

Revet 4-2 black 2 pcs.
รีเวท 4-2 สีดำ 2 ตัว

C-080042

Single hex head cutting 10-5/8 4 pcs.
สกรูเกลียวปล่อยหกเหล่ียมแฉก-มีปีก10-5/8ซ้ิงค์ดำ 4 ตัว

C-080002

Installtion manual 1 set.
กระดาษวิธีติดต้ัง 1 ชุด

C-132696-02

Check list 1 pc.
ใบรายการเช็คชุดติดต้ัง 1 แผ่น

CL-280042-02

Silicone black 1 pc.
ซิลิโคน สีดำ 1 หลอด

C-070024

SILICONE
Black Silicone 1 pc.
ซิลิโคน สีดำ 1 หลอด

C-070024

Double bolt M8x20 6 pcs.

C-030615

PVC Washer M8 4 pcs.

Warning Sticker 1 pc. Rubber U.S.A. 1 pc.

แหวนอีแปะ PVC M8 4 ตัว
C-030079

Al. Rail for Tailgate 1 set.
ชุดอลูมิเนียมชายฝาท้าย 1 ชุด

Roller set Cover 1 set.
ชุดฝาครอบ 1 ชุด

PARTS

AL. Side Rail R/L 1 set.
ชุดอลูมิเนียมรางน้ำข้าง R/L 1 ชุด

Steel side frame AL. R/L 1 set.
เหล็กฉากรับอลูมิเนียมด้านข้าง R/L 1 ชุด

ST.คำเตือน ATTENTION รูระบายน้ำ 1 ดวง
C-140110-02

ATTENTION ! 
ต้องคอยตรวจเช็ครูระบายน้ำอุดตันเพราะจะทำให้น้ำล้นและทำความเสียหายต่อทรัพย์สินได้

Must check and make the draining hojes clear from any obstruction to
 prevent water flood into loading box. 

ฟองน้ำติดขอบ U.S.A. 1 ม้วน
C-020050

Bracket Support Al. Rail L/R 4 pcs.
แบล็คเก็ตยึด AL.รางน้ำท้าย L/R 4 ชิ้น

C-120526-11
แบล็คเก็ตยึด AL.รางด้านข้าง 1 ชุด

C-120526-16

Bracket support Al. side rail 1 set.

Bolt M6x25 4 pcs.
โบลท์ M6x25 (หัวแบนหกเหล่ียมจม) 4 ตัว

Bolt M8x25 4 pcs.
โบลท์ M8x25 (หัวแบนหกเหล่ียมจม) 4 ตัว

C-030484-01

.

แบล็คเก็ตค้ำท้ายกระบะ 1 คู่
C-120526-59

Bracket support Al. side rail 1 pair.

แบล็คเก็ตค้ำหน้ากระบะ 1 คู่
C-120526-43

Bracket rail Al. side rail 1 pair.

ISUZU D-MAX 2020 D/CAB

ประแจหกเหลี่ยม เบอร์ 4,6 มม.
Hexagon wrench No.4,6 mm.

GSA 10.8V-LI
Professional










 

 

D IFF - LOCK

Self-tapping screws M5x20 4 pcs.
สกรูเกลียวปล่อยแหวนในตัว M5x20 4 ตัว

C-030242

Plastic bushing 2 pcs.
บู๊ชพลาสติกหูโช้ค 2 อัน

C-100453



2/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

C-132696-25
26/03/63
REV : 00

STEP 1   Remove tail gate liner to assemble center andcorner bracket as per image. Then, assemble 
Al. Rail for Tailgate using provided bolts.
  ประกอบชุดอลูมิเนียมฝาท้ายเข้ากับฝาท้ายกระบะ

  Car preparation before assembling 
By setting the roll bar distance to the distance.
  การเตรียมรถก่อนทำการประกอบ โดยการตั้ง
ระยะโรลบาร์ให้ได้ระยะ

A B

C D

E

23

22

28

1430 mm.



   Assemble bracket support 
Al. side rail L/R using 
provided bolts, washers and 
nuts thru the original hook 
holes as per diagram.    
   ทำการประกอบแบล็คเก็ตค้ำ
รางน้ำบริเวณรูตะขอเก่ียวของ
ตัวรถด้านท้าย ท้ังซ้ายและขวา

19 20

17

13
STEP 5

STEP 6
2120

16
19

3/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

16 19 2919 20 21

18

C-132696-25
26/03/63
REV : 00

   Drill holes on the liner 
at the rear part follow 
this dimension but make 
sure the holes are match 
to the holes on vehicle.

O 28 mm.

   เจาะรู LINER ตามระยะท่ีกำหนดท้ังด้านซ้ายและด้านขวา

         Drill holes on the liner at the rear part follow 
  this dimension but make sure the holes are match 
to the holes on vehicle.

   เจาะรู LINER ตามระยะท่ีกำหนดท้ังด้านซ้ายและด้านขวา

160 mm. 160 mm.

230 mm. 230 mm.

HOLE SAW O 28 mm.   โฮลซอว์ O 28 มม.

2

STEP 3

STEP 2 โฮลซอว์ O 28 มม.  HOLE SAW O 28 mm.

24 mm.

   Remove the liner to remove the hook. Regarding the LINER 
leaving the front on both L/R and then drill the liner according to Distance in the form.   
   ถอดไลเนอร์ออกเพื่อถอดตะขอเกี่ยวของตัวรถออกด้านหน้า ทั้งซ้ายและขวาแล้วทำการเจาะไลเนอร์ตามระยะ ในรูป

GSA 10.8V-LI
Professional

FRONT
1340 mm.

1340 mm.

  Assemble Metal side rail set L/R using 
provided hardwares as per diagram.    
  ทำการประกอบเหล็กฉากรับ AL.ด้านข้าง
R/L ทั้งซ้ายและขวา

STEP 4
ถอดชุดโบลท์บริเวณน้ีออกท้ังด้านซ้ายและด้านขวา

125 mm.

70 mm.

60 mm.
50 mm.

130 mm.
200 mm. 70 mm.

130 mm.



12
11

21

20

19

STEP 8

STEP 9

14

4/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

  Assemble the bracket for Al.
side rail on the Metal side rail
set L/R as per diagram. Stick
the foam tape as per diagram.    
  ทำการประกอบแบล็คเก็ตยึด AL.
รางน้ำท้าย R/L และแบล็คเก็ตยึด 
AL. รางด้านข้าง ท้ังซ้ายและขวา
และทำการติดฟองน้ำติดขอบ U.S.A. 
ดังภาพ 

STEP 7

R/L
15

   The ROLLER LID floor is tilted side by side.
   ประกอบชุดพื้น ROLLER LID เข้ากับลูกกระบะโดยยกชุดพื้น ROLLER LID เอียงเข้าทีละด้าน

C-132696-25
26/03/63
REV : 00

                                        Then, adjust the height level of the
Al. roller set to be 3 mm. higher than 

   pick up tailgate as per images      . 
   Lock high level dy tigthen the bolt at
        .
          ปรับระยะความสูงของรางอลูมิเนียม
   ข้างขนานกับกระบะท้าย ตามรูป
   ปรับที่บริเวณชุดโบลท์ด้านล่างของราง
                                         อลูมิเนียม ตามรูป      และปรับองศา
                                          AL. ข้างให้ขนานกระบะที่ตำแหน่ง 

DETAIL A

3 mm.

   Diagram DETAIL A : The end of plastic cover Al. side rail must 
parallel with the edge of plastic R/L at the end of Al. rail for tailgate.
   แผนภาพรายละเอียด A : ปลายพลาสติกรางน้ำของอลูมิเนียมด้านข้าง 
ให้ขนานกับสันด้านบนของพลาสติกฝาท้าย.

CC

C

B

C
No.13

   Stick the protection film along the inner 
edge of wild trak roll bar.
   ตำแหน่งการติดเทปกันรอย R/L



STEP 10

STEP 11

  Seal the silicone area between the 
steel side and the edge of the robot 
throughout the liner and stick the sponge
U.S.A. to the edge.
  ทำการชีลซิลิโคนบริเวณระหว่างแนวเหล็ก
ข้างและขอบโรบาร์ตลอดแนวแล้วทำการติด
ฟองน้ำติดขอบ U.S.A. 

  Remove the R/L 
protective tape.
  ทำการลอกเทปกันรอย
 R/L ออก

  Once complete installing Al.side rail, then, close the
tail gate to check and adjust the level with Al. roller set,
Al. side rail R/L.
  เมื่อประกอบชุด AL.รางข้างเสร็จแล้วปิดกระบะท้ายเข้าเพื่อ
ปรับระยะของรางอลูมิเนียม 

26
3 mm.

R/L
SILIC

ONE

25

27

5/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

3 mm.
25

R/L

C-132696-25
26/03/63
REV : 00

Assembly of AL rails alongside R / L.
ประกอบราง AL. ข้าง R/L

STEP 12

R/L

5

STEP 13

    Once complete levelling, use rivets to tighten both R/L sides.
    เมื่อได้ระยะให้ทำการยึดด้วยรีเวท ตามรูป ซ้าย/ขวา 



STEP 15

STEP 16

   
    Check and make sure that rotary lock completely catch the latch R/L. If not, adjust until 
it catch the latch R/L perfectly follow diagram     .
    หากตำแหน่งแป้นรับกลอนไม่ตรงกับชุดกลอนโรตารี่ ตาม      ให้ทำการปรับชุดกลอนโรตารี่ ตาม     
ให้ตรงกับแป้นรับกลอน ตาม 

A B
C

C

STEP 14

A B C

6

   Test the Roller lid by open-close.
   ตรวจสอบความเรียบร้อยด้วยการเปิด-ปิด ชุด ROLLER LID

- Test the  pulling strap by pulling it for closing and releasing for opening.
- There is hook for holding the pulling strap on the right side bracket.
- ตรวจสอบเชือกดึง ด้วยการดึงปิด ชุด ROLLER LID 
- มีจุดคล้องเชือกด้านขวา

6/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

C-132696-25
26/03/63
REV : 00

DETAIL B

4

3

4

Assemble the drain hose as per image DETAIL B and DETAIL C.
ทำการประกอบท่อน้ำท้ิง ตาม DETAIL B และ DETAIL C. 

DETAIL C

3










 

 

D IFF - LOCK










 

 

D IFF - LOCK



STEP 17

24

Area to seal 
silicone glue
จุดซีลซิลิโคน

L/R

ATTENTION ! 
ต้องคอยตรวจเช็ครูระบายน้ำอุดตันเพราะจะทำให้น้ำล้นและทำความเสียหายต่อทรัพย์สินได้

Must check and make the draining hojes clear from any obstruction to
 prevent water flood into loading box. 

L/R

SILICONE

STEP 18    Assemble the Al. cover plate to cover the FRP box as per DETAIL D with provided 
bolt     & washer     .
   ประกอบฝาครอบด้านหน้าตาม DETAIL D แล้วยึดโบลท์ตามตำแหน่งรูด้านข้าง ดังรูป

9 10

Remarks After finish assembly, then, make a shower test to ensure no water leaking before driving.
หมายเหตุ เม่ือทำการประกอบเสร็จทุกข้ันตอน ต้องการทดสอบการกันน้ำ ก่อนการใช้งาน

  Seal the gap at any possible area that water may run through to the inner truck bed with
provided silicone glue follow below drawing and direction. And  Fix the warning sticker # 23. 
  ซิลซิลิโคนกันน้ำบริเวณลูกศรและบริเวณที่เห็นว่าจะเป็นจุดรั่วซึมของน้ำ แล้วทำการติดสติ๊กเกอร์
ป้ายคำเตือนบริเวณกึ่งกลางไฟเบอร์

Area to seal 
silicone glue
จุดซีลซิลิโคนL/R

7/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

C-132696-25
26/03/63
REV : 00







 

 

D IFF - LOCK

DETAIL D

26

9

10










 

 

D IFF - LOCK

8



DETAIL E

- If there is obstruction against the drain hose, 
release 4 plastic locks as per diagram DETAIL E. 
Clean inside drain hose and reassemble those 4 
plastic locks.
- ต้องถอดฝาครอบรางน้ำทุกคร้ัง เม่ือมีส่ิงสกปรกเข้าไป
อุดตันท่อระบายน้ำ โดยการหมุนพลาสติกล็อคออก 4 ตัว
แล้วทำความสะอาดด้านใน มิฉะนั้นสิ่งสกปรกจะไปอุด
ตันท่อระบายน้ำและจะทำให้การใช้งาน ROLLER LID 
ติดขัดไปด้วย

Cleaning drairage step   ขั้นตอนการทำความสะอาดรางรับน้ำ

Open-Close Roller lid   การเปิด-ปิด ROLLER LID 

  Pull roller lid set until hearing clicked 
and locked sound.  
  ดึงชุด ROLLER LID เข้ามาจนได้ยินเสียงล็อค

  Turn the lock follow clock-wise. The roller
may stop at the lst stoppage area.
  หมุนกุญแจตามเข็มนาฬิกา

Maintananence / Cautions   การบำรุงรักษา / คำเตือน

- Check the bolt-nuts-screws every 5,000 km. for safety and extend life span.
- Check and refill Grease at Roller lid for longer usage.
- Must check and make the draining hoses clear from any obstruction to prevent water flood into loading box. 
- ทุก 5,000 กม. ควรตรวจสอบจุดยึด โบลท์-สกรู-น๊อต ทุกจุดเพื่อความแข็งแรงและปลอดภัยจากการใช้งาน 
- ในจุดท่ีมีการเคลื่อนไหวและจุดหมุนต้องใส่น้ำมันหล่อลื่นเพื่อยืดอายุการใช้งานของอุปกรณ์
-  ต้องคอยตรวจเช็ครูระบายน้ำอุดตันเพราะจะทำให้น้ำล้นและทำความเสียหายต่อทรัพย์สินได้

Close
ปิด

Open step 1
เปิด ขั้นตอนที่ 1

Open step 2
เปิด ขั้นตอนที่ 2    For deeper opening , pull the roller set 

a little lit and turn the lock follow clock-wise.
Then, release the roller set or pulling strap.
   ดึงชุด ROLLER LID เข้าหาตัวแล้วหมุนตาม
เข็มนาฬิกา 

ATTENTION ! 
ต้องคอยตรวจเช็ครูระบายน้ำอุดตันเพราะจะทำให้น้ำล้นและทำความเสียหายต่อทรัพย์สินได้

Must check and make the draining hojes clear from any obstruction to
 prevent water flood into loading box. 

8/8INSTALLATION MANUAL

ROLLER LID CB-789R

CB-789R-CIGD
. ISUZU D-MAX 2020 D/CAB

C-132696-25
26/03/63
REV : 00










 

 

D IFF - LOCK










 

 

D IFF - LOCK










 

 

D IFF - LOCK


	CB-789F-CIGD REV-00 1
	CB-789F-CIGD REV-00 2
	CB-789F-CIGD REV-00 3
	CB-789F-CIGD REV-00 4
	CB-789F-CIGD REV-00 5
	CB-789F-CIGD REV-00 6
	CB-789F-CIGD REV-00 7
	CB-789F-CIGD REV-00 8.pdf

